A.P.E.

DUNECYCLE"

MODEL 100

PARTS LIST

mrc. sy A.P.E. PRODUCTS

DIV. of ALLIED PACIFIC MFG,

13727 EXCELSIOR DRIVE
SANTA FE SPRINGS CA. 908670

A MEMBER OF TOWER INDUSTRIES ING.







" DIFFERENTIAL
AXLE ASSEMBLY

S0 -
- )

o NICUR
93 94 95 96 97 98 (a0 l-

%

}f

'FLAT TRACKER
S MODEL ONLY

g

7

7

103 80 87 81 92 g
% 89 |15/ 88 | 86

L@

~ STATIONARY CLUTCH SHEAVE

ASSEMBLY - REF.NO.11

w e M0 ogq
MOVABLE CLUTCH SHEAVE
* ASSEMBLY REF.HNO.13

S [V

TOROUE SENSING SHEAVE
ASSEMBLY - REF. 0. 55




Parts List

Ref. \ Part ‘
No. No. . Nam
1 | 10200 | Engine, 5 H.P. Briggs & Stratton
2 | 10218 | Throttle Cable Clip ,
3 | 10218 | Throttle Spring
4 | 10346 | Screw, Round Head 10-32x3/8
B | 10341 ‘| Washer, Lock # 10
6 | 10219 . | Throttle Spring Bracket
7.| 10313 | Bolt, Hex Head 5/16-18x1 1/2 W
8 1 10317 Washer, Lock 5/16 - '
@ 1 10315 | Nut, Hex 5/16-13
10 110217 | Washer, Flat 3/4x1 1/16)(1/16;
111 19211 | Clutch Sheave Assembly, Stationary
12 | 10233 | Beit
13 10212 | Clutch Sheave Assembly, Movable
14 | 10316 | Washer, Flat 5/16x7/8x1/8
A5 | 210317 | Washer, Lock 5/16
©16..1. 10314 | Bolt, Hex Head 5/16-24x1.1/4
+17 1 10255 | Cushion
18 | 10237 ‘| Body
-9 | 10300 | Bolt, Hex" Head 1/4-20x1 1/4
20 | 16304 . | Washer; Flat 1/4x1x 1/16
21 1 10250 | Washer, Rubber 1/4x1 1/8x1/8
22 | 10302 | Nut, Hex Locklng 1/4:20
. 23 | 13008 | Strap
724" | 13007 | Pad, Rubber
- '25 .| 10308 | Bolt, Hex Head 1/4-20x3 °
- 26 1| 10273 . | Decal, On-Off
27 {°10251 | Switch
28707122 Master Link
+ 29 1+ 10322 | Nut, Hex 3/8-16
+ 3071 13030 | Brake Pin Assembly
31 10229. | Spring ;
32 |-10221 | Spring
“ 33 | 10220 . | Brake Band
34 i 10305 | Mut, Hex 1/4-20
35 | 10321 | Bolt, Hex Head 3/8- 16x2 1/2 Special -
361 10230 | Brake Cable ;
37 | 10121 | Chain, # 40 (53 Pitches)
38 | .10074 . | Differential-Axle Assembly
* 39 10075 | Hub.Cap Sy
40 10274 | Valve Stem
41 10344 | Lug Nut, 7/16-20 Special
42 10264 | Wheel, Rear
A3 | 10401 - | Tire, Rear 18x9.50x8
" 44 [~30331 | Nut, Hex 1/2-13
45 10127 Spacer
46 10125 Idler Sprocket
47 | 10334 | Bolt, Hex Head 1/2-13x3
48 | 10333 | Washer, Lock 1/2
49 | 10332 | Washer, Flat 1/2
50 | 10129 - | Snap Ring 5/8 Heavy Duty
51 | 10118 | Bearing, with Snap Ring
52 | 10347 | Washer, Flat 5/8x1 3/16x1/16
53 | 10012 | Washer, Rubber 5/8x7/8x1/8
54 1::10120 | Key, 3/16x3/16x1 3/4 .
55 |- 10117 | Torque Sensing Sheave Assernbly
56 | 10115 | Jack Shaft Assembly
57 10100 Frame
58 10270 Grip
59 | 10112 Bushing
60 10015 Throttle Control Assembly Package.
61 15012 Throttle Twist Grip
62 | 10214 ' | Throttle Control Cable
63| 10215 | Cable Stop
64 10004 -} Fork, Painted

Ref. Part Name
No. No'. N
* 65| 10000 | Fork, Chrome Plated
66 | 10013 Brake Lever
67 | 10016 Decal, Off Road
~ 68 | 10330 | Bolt, Hx.Hd. Hi Strength 1/2-13x5
- 69 | 10017 | Tire, Front 14x6 )
70 |.-10018 - | Wheel, Front
.71 | 10323 [ Washer, Lock 3/8
.72 -] 10320 | Bolt, Hex Head 3/8-16x3/4
73 | 10335 | Nut, Hex Locking 1/2~13
- 74 | 10009 | Axle, Front
X 75 | 10010 Spacer
-* 76 | 10006 Front Wheel Set
* 77 | 10310 | Bolt, Hex Head 5/16-18x1 1/4
* 78 | 10011 Bearing .
* 79 10008 Tube, Front Tire
* 80 | 10007 | Tire5.30/4.50-6
* .81 10305 Mut, Hex 1/4-20
* 82 | 10306 | Washer, Lock 1/4
* 83 | 10020 Fender
* 84 | 10307 Screw, Pan Head Ph!lhps 1/4 20x3/4
85 | 10064 Axle, Rear
86 | 10312 . | Bolt, Carriage 5/16-18x3/4
87 | 10067 | Flange
88 | 10066 | Bearing 2,
89 | 10315’ | Nut, Hex 5/16-18
90 10072 Key Woodruff
91 | 10070 | Brake Drum :
92 | 10065 | Washer, Rubber 3/4x1 1/8x3/32
83 | 16311 olt, Hx, Hd. Hi Strenigth 5/16-18x2 2/4
94 | 10318 | Washer, Flat n/16x11/16x1/16
95 | 10054 | Housing Set {2 Pieces)
96 |- 10058 | Washer, Special -
97 | 10059 | Gear, Bevel
‘88 | 10071 | Snap Ring, 3/4 Heavy Duty ~
99 10057 Pin i
100 | 10056 | Gear, leon _
101 | 10060 Washer, Special
. 102 | 10345 | Wheel Bolt 7/16-20 Special
103 | 10063 | Sprocket, # 41 40 Teooth
104 | 10053 | Differential {Inc. Ref. # 93, 94, 95,
s 96, 97, 98,.99, 100, 101,)
105 15017 Shieave, Stationary
106 | 15018 Bearing, Bronze
107 15019 Sheave, Movable
108 | 15020 Driver
109 | 15021 Weight
110 | 15022 | Spring
111 15023. | Cover
112 | 15024 | Cam Block
113 |- 15025 | Spring .
114 | 15026 | Sheave with Cam
115 | 15027 Sheave with Hub
*116 10021 | Air Cleaner Cover, Chromed
*117 | 10022

G‘as :i'ank_Cap, Chromed

*

FLAT"iRACKER ..... SoNLY

gy & w7




	APE Dunecycle Model 100 Owners Manual_Page_1
	APE Dunecycle Model 100 Owners Manual_Page_2
	APE Dunecycle Model 100 Owners Manual_Page_3
	APE Dunecycle Model 100 Owners Manual_Page_4

